

ab lindec
Box 5
421 21 VASTRA FROLUNDA
Sweden

Your Ref: H.Voeler
Our Ref: ABL/TOP100/AR/220116

Date: 22.01.2016

Page No: 1 of 1

CERTIFICATE OF TESTING

We hereby certify that TOP 100 topping was tested for abrasion resistance in accordance to BS EN 13892-4:2002 and BS 8204-2:2003, with following results:

Test Number	Depth of Wear (mm)	EN 13813:2002 Classification
A	0	AR 0,5.
B	0	
C	0.01	

For and on behalf of Aston Services



Dr M.Sadegzadeh